




## TEST REPORT

### CLIENT INFORMATION

Applicant:	Tilum Body Jewelry		
Address:	7410 Coca Cola Drive Hanover, MD 21076		
Contact Person:	-	E-mail:	_____

### 1. SAMPLE INFORMATION

Description:	14k solid gold piercing jewelry	<i>Image of test sample</i> 
Buyer:	-	
Brand:	-	
Style #.:	KA02G	
PO #:	-	
Receive date:	2021-8-17	

### 3. TEST REQUESTED: Component Analysis

### 4. TEST RESULTS: refer to the attached page 2- Result

Test Property	Tested Component	Remark
Gold content	Hoop	-

Checked by  
Senior Technician Eric Zeng  
Eric Zeng

Approved by  
General Director J.M. Kim  
J.M. Kim

*This test report is offered in good faith and is derived from the samples submitted. Test results represent the testing performed by CTL technician in our laboratory. This report shall not be reproduced unless with written approval from CTL.*



5. TEST RESULTS

Tested No.	Component Description	Element	Specimen-01	Rating
01	Hoop	Gold	60.96%	Data for reference
		Copper	27.61%	Data for reference
		Zinc	5.60%	Data for reference
		Silver	5.83%	Data for reference

Remarks:

Test Procedure: The sample was determined in compliance with the method GB/T28016 and XRF screening

Image of test sample



\*\*\*\*\* End of Report \*\*\*\*\*